
Risperidone 

【ORISO】Risdone®   2mg/Tab                  ATC Code：N05AX08 

中文名： 雷司動錠 2毫克  «信東生技» 

適應症： 思覺失調症之相關症狀、雙極性疾患之躁症發作、治療失智症病人具嚴重攻擊
性、躁動或精神病症狀、行為障礙和其他破壞性行為障礙、兒童及青少年自閉
症之躁動症狀。 

藥理分類：Antimanic Agent; Second Generation (Atypical) Antipsychotic. 

用法用量：Administration :Oral, administer with or without food. 
 
          Indications and dosage regimen : 

           Bipolar Mania Adult: 

－Initial: 2 to 3 mg QD。 

－Maintenance: 1 mg/day increment at intervals at least 24 hours. 

 Schizophrenia: 

－1mg BID to a target dose of 4mg BID on the second day.  

－Maintenance: dose increments/decrements of 1 to 2 mg are recommended at 

intervals of not less than 1 week. 

 Maximal effect is usually seen within a range of 4 to 6 mg/day. 
 
不良反應：  錐體外徑症狀、口乾、嘔吐、便秘、震顫、鎮靜。 
 
交互作用：   

⚫ Metoclopramide: ↑ risk of extrapyramidal reactions and neuroleptic malignant 

syndrome. 

⚫ Dronedarone, amiodarone, itraconazole, fluconazole, paroxetine, donepezil, 

hydroxychloroquine, fluoxetine, haloperidol, moxifloxacin, azithromycin, 

metronidazole, clarithromycin, quetiapine, erythromycin, sulpiride, sertraline, 

levofloxacin, escitalopram, trazodone, propafenone, hydroxyzine, imipramine, 

amitriptyline: ↑ risk of QT-interval prolongation. 

⚫ Simvastatin: ↑ risk of myopathy or rhabdomyolysis. 

⚫ Linezolid: ↑ risk of serotonin syndrome. 

⚫ Ginkgo biloba: ↑ risk of risperidone adverse effects. 

⚫ Lithium: may result in weakness, dyskinesias, ↑extrapyramidal symptoms, 

encephalopathy, and brain damage. 

注意事項：  1.空腹或與食物一起服用皆可。 

            2.可能造成頭暈，不可飲酒,避免長途開車及操作危險器械。 

            3. 老年人及糖尿病患之起始劑量應予調降。  

懷 孕 期：  1.懷孕期間僅有潛在利益大於對胎兒的潛在風險時，才能使用 Risperidone。 

            2. Risperidone and its metabolite cross the placenta (Newport 2007). 

            3. If treatment is needed in a woman planning a pregnancy or if treatment is initiated 

during pregnancy, use of an agent other than risperidone is preferred (Larsen 

2015). 

授 乳 期：  1.已發現 risperidone及 9-hydroxy-risperidone會分泌到人體乳汁。因此，使用 

Risperidone的婦女不應哺乳。 

            2. Based on available information, use of agents other than risperidone in 

breastfeeding women is preferred (Larsen 2015; Pacchiarotti 2016; Uguz 2016). 

 


